

TEST REPORT

No. : SHIN2005029184CM

Date : Jul 30, 2020

Page: 2 of 12

Summary of Results:

No.	Test Item	Test Method	Result	Conclusion
1	Effect of Castor Chair	EN 425:2002 and client's requirement	See Result	Pass
2	Dimensional Stability and Curling after Exposure to Heat	ISO 23999:2018 and client's requirement	See Result	Pass
3	Locking Strength	ISO 24334:2014 and client's requirement	See Result	Pass
4	Peel Resistance	EN 431:1994 and client's requirement	See Result	Pass
5	Migration of Certain Elements	With reference to EN 71 Part 3:1994+A1:2000+AC:2002 and client's requirement	See Result	Pass
6	Scratch Resistance	ISO 1518-1:2019 and client's requirement	See Result	Pass
7	Colour Fastness To Light	ISO 105-B02:2014 and client's requirement	See Result	Pass

Note: Pass : Meet the requirements;
 Fail : Does not meet the requirements;
 / : Not Apply to the judgment.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed on the reverse side of this report or available at www.sgs.com. The Company's liability is limited to the amount of the fee paid for the services rendered. The Company is not liable for any damage, loss or injury, including consequential damage, arising from the use of the information provided in this report. The Company is not responsible for the accuracy of the information provided in this report. The Company is not responsible for the accuracy of the information provided in this report. The Company is not responsible for the accuracy of the information provided in this report.

SGS
 Société Générale de Surveillance
 15, rue de la Gare, 1202 Genève, Suisse
 Tel: +41 (0)22 717 71 71

SGS (Shanghai) Inspection & Certification Co., Ltd.
 15, Rue de la Gare, 1202 Genève, Suisse, Chine 20120 136-21-0198388 136-21-0198389-8819328 www.sgs.com.cn
 中国 - 上海 - 浦东康桥世纪大道1155号11楼 邮编 201202 136-21-0198388 136-21-0198389-8819328 e:sgs@sgs.com.cn

Member of the SGS Group (SOS SA)

Quality